


.. , . .:..- ------- . � -
. 

---

'f ,, 

A1-Canister 

A4- Positioning Aluminum Bar 

A10- Hose Clamps 

81 -Track Mounting Kit 
M6*12 screw 
5=5 Allen Wrench 

\ 

Accessories l!istl! 

s •

A2-Track 

AS-Drain Tube 

AS- Rubber Cover of Track 
Front End 

A 11- Clamp Bracket 

82-Top Cover Mounting Kit Hex Flat Screw 5*6 
MS Rubber Washer MS Rubber Screw Cap 
5=3 Allen Wrench 

Remote Controller  

A3- Top Cover 

A6- Foaming Adhesive Tape 

A9- Rubber Washer of 
Drain Tube 

A 12- Lubricant (for 
rust-proof and noise-reducing) 

Power cable  

A7- Bolt M8X40
        Bolt M8X50 

Screw washer

B3-T-shape bolt M6*20
M6 hexagon nut with flange 

Nylon cable ties

Administrator
图章

Administrator
图章



Administrator
图章

Administrator
图章

Administrator
图章

Administrator
图章







Administrator
图章

Administrator
图章

Administrator
图章








